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Date :  Feb 14, 2025 
 

 
 
Sample Description As Declared :  

No. Of Sample : One (1) 
Fibre Content : - 
Material : Knitted Socks 
Finishing : - 
End Uses  : Men/Women 
Colour : Grey 
Style No. : - 
Order No./PO No. : - 
Buyer’s Name : HANGZHOU ZHONGZHI INDUSTRY CO.,LTD 
Agent Name : - 
Manufacturer’s Name : HANGZHOU ZHONGZHI INDUSTRY CO., LTD 
Ref. : - 

Applicant’s Provided Care Instruction/Label:  
- 

Date Sample Received : Feb 11, 2025 
Date Testing Started : Feb 11, 2025  
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Conclusion: 

       
Bursting Strength As Received M      

 
Note :   C = Conform Label  M* = Commercially Acceptable 
 M = Meet Applicant’s Requirement  F* = Fail 
 F = Fail To Meet Applicant’s Requirement N/A = Not Applicable 
            # = No Comment  
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1 Bursting Strength As Received (ISO 13938-1-2019, Mullen Type Burster, 30.5 mm Diaphragm Diameter): 
 
 (Test On Sole) Applicant’s 

Requirement 
 Over 40.0 lbf/sq in 40 lbf/sq in 

 

End of Report 
 
This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. 
Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly 
contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save 
as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in 
connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct. 
 
This report shall not be reproduced except in full, without written approval of the laboratory. 
 




